\Z \Z \Z \Z \Z
o¥ bt s <,o"? S0 bt 207
Montagehandleiding Mercedes E Klasse ° °© © ©
Fitting instruction
Montageanleitung i NL| D GB| N SF | |
Description de montage x oo*
Instruciionesdemon?aje i*t*: ﬂ ‘ ' D F E DK | S cz
Monlag_evejle.dln(ijng_ \ 04/2002 — O? \)" l \)? - b \)? waarde
Monteringsveilednin | value
Monteringshandlednigng O‘,‘O EC 9489 @?‘o @9-0 @Qo @Q.O C?‘o Wert
Asennusohje valeur
Istruzioni di montaggio
Névod k montazi TYPE: 031071 e4 00-2206 2400 kg 2000 kg 80 kg 10,7 kN (c)BOSAL 13-10-2008 | Issue02
Meegeleverde onderdelen  Piezas incluidas ana tuleyat osat .o o° Raadpleeg uw_dealer voor«de max..massa die-uw wa@  mag trekken. ]
Mitgelieferte Befestigungsteile Medfglgende komponen omponenti fomiti@ Corredo P -Die max'g;é“‘ nhangelast 'hrg@ hrzeuges konng@ im Fahrzeugschein oder im Benutzerhandbuc
Eﬂg\gﬁgﬁdgé}&zﬂon joint \’cle(élfaglt fe;te;nateriell f‘ wogane upevh&aci alty ° -Esfrt]lL??néx. trailer weight c? your car please re?e‘zr to the owner's manual or your car homologation
edfdljande komponenter AEBUTRERIE:

2x M 8x25 2x M8 -Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de votre voiture

8x M10x30 10x M10 ou la cartegrise:

4x M10x35 2x Mi12 -Consulte a suéistribuidor sobre el peso maximo que puede remolcar su vehiculo.

4x M10x40 O\)? 009 -Deres forha\d r vil kunnesoplyse’Dem om denhijstiilladte végt efter Deres kiretfj.

2x M12x70 (??‘ @9‘ -Ta kon@ﬂ‘ med forhandlere glende den maks@?a e vekt som bilen kan trekke.

8x M1 -Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.
-Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

2X M8 -Per conoscere.il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale
@ 16x M10 \/ 8X M10 d'istruzione od ai documenti_di'omologazione della vettura stessa.

2X M12 @ o ) -Maximalni pfipustna hmotnost pfivésu pro Vase vozidlgje uvedena v technickém prikazu, nebo v uzivatelské

oV o> ov pirtgce. .o oV -
8 8 s @ 1"%5;

1

%)

L

Y
%

AN

B
\i

o
S
%%

M10x30

W10x40

&

MBx20




031071

_-' -

N =

"'{ ; @ LAY e }
M 9 20” \;;‘\. ; 5 Vo

1A 'T_-Tm O\
é 4 I““:'!!-eﬁ-.“ t




o
Let op: Mercedes voorschrift
Bij de montage van de trekhaak moet een andere koelventilator met een hoger vermogen van
600W in plaats van 400W gemonteerd worden.

Om een aanhanger te kunnen gebruiken, moet een_ ventilatermotor van_ 600 watt'worden
ingebouwd (A 001 500 44 93 of A 211 500 06 93)‘en in deyKofferruimte(detail & een linker

)2
versteviging (A 211 639 01 43) en een rechter verst g (A 211 639 ). e

o

Vanwege de verstevigingen kan het, afhankelijk van de mate waarin de auto is uitgerust,
nodig zijn bagageruimtebekledingen A 211 690 94 25 en A 211 690 97 25 te gebruiken.

Als u de genoemde reserveonderdelen niet aanschaft, kanudit leiden tot intrekking van de
garantie of een minder schappelijke behandeling. O‘)?

P
Neemt u hiervoor contact op met uw Mercedes Benz@@@er 69‘ o

o

031071 MONTAGEHANDLEIDING

1. Meegeleverde onderdelen en bevestigingsmaterialen van'de trekhaak verwijderen..Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Verwijder de binnenmat, het reservewiel, de kunststof zqg@nelen van’het resg?emel en de
kunststof achterplaat van de kofferruimte.

3. Demonteer de zijbekleding links en rechts in de kohgrrwmte en druk dezgweg tot de 2
bouten links en rechts aan de zijkant van de kofferruimte zichtbaar zijn.

4. Demonteer de bumper als volgt:
- verwijder de 2 bouten links en rechts aan de zijkant van de kofferruimte
- de 4 moeren van het achterbord
- de 2 bouten aan de onderkant van de auto ende teutgn in het spatborq)\)9 009
Verwijder de bumper. @ @ \ s

5. Voor een optimale afdichting de gaten van steunen "1" en "2" volgens detail 2 afdichten.

6. Demonteer de binnenbumper inclusief steunen door de 4 grote moeren van het achterbord en
de 2 grote moeren bij de uitlaten links en rechts te verwijderen.
Verwijder de 2 kunststof dopjes links en rechts in de kofferruimte.

7. Monteer de steunen “1” en “2” bij de gaten “A” en bevestig-deze met steunen “3”en “4” d.m.y:
de bouten M10x40 inclusief sluitringen, carrosserieri Veerringen/en mo
Monteer bij de gaten “B” de bouten M10x35 |nclus@@%m)
en moeren.

8. Monteer strip “5” in de kofferbak d.m.v. de bouten M10x30 inclusief veerringen.

9. Monteer de onderhaak “6” bij de gaten “C” d.m.v. de bouten-M10x30, inclusief-veerringen en
moeren.

10. Monteer bumpersteunen “7” bij de gaten “D” d.my. de bo&ten M8x25, veerrlngswen moeren.

11. Demonteer de aluminium binnenbumper van de best e steunen en mo@&r deze met de
bestaande bouten en moeren op steunen “7” bij de gaten “E”.

12. Monteer de kogel “8” en de stekkerdoosplaat “9” bij de gaten “F” d.m.v. de
bouten M12x70, veerringen en moeren.

13. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:
M8 —23Nm
M10-46 Nm
M12-79 Nm O‘>9 0‘)?
Het is noodzakelijk om na ca. 1000 km gebruikide b@ltverbmdlngen na teq‘rekken (volgens
gegeven aanhaalmomenten).

14. Monteer de bumper en alle onder punt 2 t/m 4 verwijderde onderdelen terug.

15. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt.zoals
veroorzaakt door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of
een persoon voor wie hij aansprakelijk is (art. 185, lid 2\[3]58.W.).

)2
o
o

)2
tringen, carrossgfie |ngen veerrlnge@?-o

o°
| o©

u°
?‘O

\Z
o\)

@ @
(S S
& o o

\ o

© [
Achtung: Mercedes Vorschrift

Bei Montage einer Anh&ngevorrichtung muf3 ein andererKuhlventilator mit einer htheren Leistung von 600W
statt 400 W montiert werden.

Fir Anhéngebetrieb miissen ein Geblasemotor, mit 600" Watt (A 001 500 44 93 bzw.
A 211,500 06793) sowie’die Versfarkung links %}%39 01 43) und die Verstarkung rechts

(A 211

04 43) im Koff m ( Detail 1) ve sein.

Durch die Verstarkungen kdnnen, je nach Ausstattungslinie, die Kofferraumverkleidungen
A 211 690 94 25 und A 211 690 97 25 erforderlich sein.

Werden genannte Komponenten nicht nachgeriistet, fithrt dies zum Erldschen der Garantie / Kulanz.

w° VP .
Befragav@e hierzu bitte Illx’exﬂercedes Benz we&rlassung.

031071 ANBAUANWEISUNG

I

2.

3.

10.
171.

2

13.

14.
15.

Die Anhéngevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit Gberprifen. Im Bereich
der¢Befestigungspunkte «den Unterbodenschutz entfernen.
Dle Koff ummatte/, das R rverad, die Kuns@l@ﬁseltenplatten des Reserverads und die
gg% interplatte _de; fferraums entfe
eitenverkleidung links und rechts im Kofferraum demontieren und diese wegschieben, bis die zwei
Schrauben links und rechts an der Seite des Kofferraums sichtbar sind.
Den StoRRfanger wie folgt demontieren:
- Die zwei Schrauben links und rechts an der Seite des Kofferraums
- die vier Muttern_des AbschluBbleches
E (g@)?wei Schrauben @Jﬁr Unterseite: des rzeugs
- &¥und die Schraubep,ii Schmutzfanger entfernen.
Den Stof¥fanger entfernen.
Fir eine optimale Abdichtung sind die Lécher der Stltzen "1" und "2" gemaR Detail 2 zu
verschliel3en.
Den InnenstoRfanger mit Stitzen demontieren; hierfur die vier groBen Muttern des Abschlu3bleches und
die zwei grol3en Muttern“am Auspuff links und rechts entfernen. Die zwei Gummiabdichtungen links und

fechts inpRofferraum_entfer
Di?ﬁégben “1” und."2” en Lochern “A r@ﬂ?eren und diese mit Stitzen “3” und “4” mit Schrauben

M10x40, Unterlegscheiben, Karosseriescheiben, Federringen und Muttern befestigen.

An den Ldchern “B” die Schrauben M10x35, Unterlegscheiben, Karosseriescheiben, Federringen und
Muttern.montieren.

Platten “5”.im Kofferraum mit Schrauben M10x30 und-Federringen montieren.

Den Qu%t;ager “6” mit Schra{.ﬂszn M10x30, Federugen und Muttern an den Léchern “C” montieren.
Die $E?zen “7” mit Schra M8x25, Federringéh und Muttern an den Léchern “D” montieren.

Deff Aluminium-Innénst fanger von def'voriandenen Stiitzen demontieren und diese mit den
vorhandenen Schrauben und Muttern auf den Stiitzen “7” (Lécher “E”) montieren.

Die Kugel “8” und die Steckdosenhalteplatte “9” mit Schrauben M12x70, Federringen und Muttern an den
Lochern“F” montieren.

Die.Anhéngevorrichtung.ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:

M8 '=-23 @ @
MI12% 79 Nm © ©

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Den Stof3fanger und alle unter Punkt 2,3 und 4 entfernten Unterteile wieder montieren

Fur einen-Mangel am Produkt;-der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemafier Benutzung verursacht wurde, ibernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W

o° o° o°
o fe) o
o o o
° ° °
N W W
o fe) o
o o A



ol s s
Attention: Important Mercedes instruction notes.
When mounting this towbar an alternate cooling fan with a higher capacity of 600W must be used
instead of the standard 400W already fitted.

For towing conditions the Mercedes 600W fan (A 001 500 4%93 and A211 500 g6 93, respectively) o
have to be purchased, as well the following. Left-sided r({u\h)rcement unit (Pieture 1) (A 241 6?8&2 43)
and right-sided reinforcement unit (A211 639 04 43) t(ﬁ?é installed insthe boot. ©

Due to the reinforcement units fitted, depending on accessories installed boot covers (A 211 690 94 25
and A 211 690 97 25) may be required.

If these items named above are not fitted it will lead to the\lges of guarantee ar\]SuNarranty on the O
vehicle. 20 o© 6?’0
Please enquire with your local Mercedes Benz dealerﬁ relation to the ab&/e.

031071 FITTING INSTRUCTIONS

1. Unpack the towing bracket and check its contents against tfie parts list, If P )2
necessary, remove the underseal from around the-fitfi oints of the Iugga@ compartment/frgrp?
members.

2. Remove the floor mat, the spare wheel, the synthetic side panels of the spare wheel and the synthetic
rear panel of the trunk.

3. Dismount the side lining on the LH and RH side in the trunk andpush this away untilithe 2 bolts LH.and RH
side are visible in the trunk.

4. Dismount the bumper as follows: 009 009 009
Remove the 2 bolts LH and RH side in the trunk .~ ¢ AR o
- the 4 nuts of the rear panel
- the 2 bolts on the lower side of the car
- the bolts in the mudguard.

Remove the bumper.

5. For best sealing resluts, seal the holes in supports,"1' and"2" as illustrated indetail 2.

6. Dismount the inside bumper including supports by remménghe 4 large.nuts fa;ux?the rear panel aguﬁe 2
large nuts at the exhausts LH and RH side. \ 2 @?* \ 2
Remove the 2 rubber caps LH and RH side in the trunk.

7. Mount the brackets “1” and “2" at the holes “A” and fix these with brackets “3” and “4” using the bolts
M10x40 including plain washers, large washers, spring.washers and nuts.

Mount at the holes “B” the M10x35 bolts including plain washers, large washers, spring washers and
nuts. O° R) P

8. Mount strip “5” in the trunk using M10x30 bolts including Spring washers. »© o

9. Mount the crossbar “6” at the holes “C” using the boffs M10x30, includin?spring washer§ andnuts.

10. Mount the supports “7” at the holes “D” using the bolts M8x25, spring washers and nuts.

11. Dismount the aluminium inside bumper from the existing supports and mount this with the existing bolts
and nuts on supports “7” at the holes “E”".

12. Mount the tow ball “8” and the socket plate “9” at the,holes “F” using the bolts‘M12x70, spring.washers

and nuts. @ o° O°
13. Secure the towbar using a torque-wrench. Torgue the‘ﬁb‘fts as follows: ¢‘0 ?‘O

M8 —23Nm o © ©

M10-46 Nm

M12-79 Nm

After about 1000 km use, re-tighten the bolts and nuts to.the specified torque.

14. Remount the bumper and all in point 2,3 and 4 removed parts:

15. Bosal cannot be held responsible for any defects, in the product caused by fau\ls@r by any injudiciogfvuse
whatever of the user or a person he is liable for: (seé% ,art. 2 N.B.W(.;Q.o o

\Z \Z \Z
" o’ o’
i . . O ©
Aﬁentlon: instruction de Mercedes
pour monter I'attelage un autre ventilateur de refroidissement avec une capacité plus haute de 600W
au lieu de 400W doit étre monté.

Pour le'mode opératoite de'remorquage il faut intégrer un moteur ventilateur 600 Watt (A 001 500
4493 otPA 211 500.0693)5# faut intégrer un raidisseur gauche (A 211 639 01 43) et un

r%’b@eur droit (A 21% 04 43) dans I%Qcﬂre (Détail 1).

A cause des raidisseurs il peut étre nécessaire d'utiliser les enveloppes marquées A 211 690 94
25 et A 211 690 97 25 en fonction du nombre d'accessoires installés.

Sitles éléments mentionnésiici ne sont pas.montés ultérieurement alors ce fait peut entrainer la
perteOQg?a garantie /le tg\igﬂnent équitable doe\geffaires.

a & g a
pfiere de vous eff rer%elgner auprés de Jotre commercant Mercedes Benz.

031071DESCRIPTIONDU MONTAGE

1. Séf??er les différents g’lsments d'attelage. g@emer le mastic de protection autour des points de

ion.

Zéélfr:?ever le tapis dl?cvo‘ffre, la roue de s&ghrs. les paneaux synthétique de la roue de secours et
la plaque arriére synthétique du coffre.

3. Démonter, a gauche et a droite, la garniture intérieure dans le coffre. Repousser la garniture
intérieure des cotés jusqu’a ceque les 2 boulons ¢6té gauche et droit soient visibles.

4.7, Démonter le pare.chocs
Eg{e?er les 2 boulons é@? gauche et.droit 8u)ﬁ)ﬁre )

o™ les 2 écrous g panneau arriere &
- les 2 boulons au dessous de la voiture
- les boulons dans le garde-boue
Enlever le pare-chocs.

5. Paurcolmater de maniére optimale les trous des.supports "1" et "2", appliquez le mastic en
suivant les indications du-detail 2.

6. Dengonter le pafe-chocs iftérieur et les su%ggﬁ?s:

& lever, a gauche droite, les 4 gragia crous du panneau arriére et les 2 grande écrous au
niveau des échappements.

Enlever, a gauche et a droite, les 2 bouchons synthétiques dans le coffre.

7. Monter les supports “1”-et-“2” au niveau desstrous “A” et fixer les supports avec les supports “3”
et “4”.a Taide des boulons.M10x40, des.rondelles plate, des rondelles de carrosserie, des
rondelles grower et des écrous. @

ter au niveau dqu’r us “B” les boulo 10x35, des rondelles plates, des rondelles de
©'carrosserie, dés réndelles growerret des écrous.

8. Monter le gousset “5” dans le coffre a I'aide des boulons M10x30 et des rondelles grower.

9. Monter la traverse “6” au niveau des trous “C” a l'aide des boulons M10x30, des rondelles
grower et des écrous.

10. Monterles supports “7"au.niveau des trous “D”;-a I'aide des boulons M8x25, des rondelles

grower et des gcrous. o o

1. &m\'ﬁonter le pare-c cs“?ntérieur d’alum@ir?mh)des supports existants et le monter avec les

©"boulons et les*écrétis existants surtles €upports “7” au niveau des trous “E”.

12. Monter la boule “8” et le support de prise “9” au niveau des trous “F” a l'aide des boulons M12x70,
des rondelles grower et des écrous.

13. Fixer.I'attelage. Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M8 —23Nm
M10- 46 Nm
7 79 Nm fe) ° 99?
"Il est conseillérde vétifier le serrage-de tolite la boulonnerie aprés 1000 Km de traction.

14. Remonter le pare-chocs et les piéces enlevées au point 2, 3 et 4.

15. Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient
causés par une mauvaise_utilisation. Seul l'utilisateur est responsable.

1

o o A



o

Atencién: disposiciéon de Mercedes
Al montar un gancho de tiro se debe montar un ventilador de refrigeracién de 600W en lugar de 400W.

Para el modo de funcionamiento de remolque hay que instalar un motor de ventilaciénh de 600
watios (A 001 500 44 93 o A 211 500 06 93) asi como en el portaequipaje (deta% 1) el accesorio o
de refuerzo del lado izquierdo (A 211 639 01 43) y-el ac@ég’lo de refuerzo @P ado derecho (AO\)
211 639 04 43). ol o

A causa de los accesorios de refuerzo, dependiendo del grado de equipamiento, puede ser
necesario el uso de los recubrimientos del portaequipaje de marcas A 211 690 94 25y A 211 690
97 25.

Si los elementos sefialados no se instalan posterlormenteoe\?onces esto congs:)ga la pérdida deda)?
garantia / administracion equitativa. o

Le pedimos que a propésito del mismo contacte con su comerciante de Mercedes Benz.

031071 INSTRUCCIONES DE MONTAJE

1. Sacar las piezas y el material de sujeccion incluidos en \ggncho de remolql@ﬁ procede;
retirar el pegamento existente en los puntos de_suj @

2. Retirar la alfombra, la rueda de repuesto, los paneles laterales sintéticos de la rueda de repuesto
y el panel trasero sintético del maletero.

3. Desmontar el revestimiento lateral a la izquierda y derecha.en el maletero, apretandolos hasta
que sean visibles los 2 pernos a la izquierda y derecharen.el lado lateral del'maletero.

4. Desmontar el parachoques:

- retirar los 2 pernos a la izquierda deretha lado lateral dela@&é ero

- retirar las 4 tuercas del panel trasero” & ©

- retirar los 2 pernos del guardabarros en el lado inferior del automévil
Retirar el parachoques.

5. Para conseguir una impermeabilizacion 6ptima, tapar los._orificios de los soportes «1» y «2» con
pegamento segun el detalle 2.

6. Desmontar el parachoques interior con inclusion los soportes, retirandoslas 4 tugcas grandes
del panel trasero y las 2 tuercas grandes junto a‘los tqus) e escape’ala |zgwérda y derecha.
Retirar del maletero, a la izquierda y a la derecha; Z@Qbsulas sintéticas. &

7. Montar los soportes “1” y “2” en los orificios “A”, fijarlos con los pernos soportes “3” y “4” por
medio de los pernos M10x40, incluyendo arandelas, anillos de carroceria, aros elasticos y tuercas.
Montar en los orificios “B” los pernos M10x35, incluyende arandelas, anillos.dé carroceria,
aros elasticos y tuercas.

)2
?‘O

o°
o
o

\Z
)
Qo

8. Montar cubrejunta “5” en el maletero por medio dé.los permn®s M10x30/(incluy elasticos). )2
9. Montar en el gancho inferior “6” en los orificios “C*p, edio de pernos 30, incluyendo @G
aros elasticos y tuercas.
10. Montar los soportes del parachoques “7” en los orificios “D” por medio de pernos M8x25,
aros elasticos y tuercas.
11. Desmontar el parachoques interior de aluminio de los soportes,existentes y
montarlo con los pernos y tuercas existentes en los soportes “7” en los_orificios+E”".
12. Montar la bola “8" y la placa del enchufe “9” en los or|f|C|q§<‘F" con los pernosMZx?O \)?
aros elasticos y tuercas. @ (39’0

13. Fijar el gancho de remolque. Atenerse aqui a los S|gﬁentes pares de apriete:

M8 —23Nm

M10-46 Nm

M12-79 Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segL’m los pares

de apriete dados). u°
14. Volver a colocar en parachoques y todas las piezas é@@adas en los pu g@@%asta 4 inclusiv gp.o
15. Bosal no asume responsabilidad de ningln tipo por defectos en el producto causados por

o debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo

su responsabilidad (art. 185, parrafo 2 N.B.W. (Cédigo Civil Holandés)).

P\

o

NB: Mercedes-forskrift: Ved montering af anhsengertraek skal der monteres en kaleventilator med
starre kapacitet - 600W i stedet for 400W.

Ved montering af.anhaengertraek skal.en 600 W blsesermotor (A 001 500 44 93 henholdsvis A 211 500 06

93) bruges, og
skal indbygges’ bagagerummet
A s

rsteerkningen. til venstre (A 211639 0%43) og forsteerkningen til hgjre (A 211 639 04 43)
iltegning/1).

@
P& grund af forstaerkningerne kan bagagerumsbekleedninger A 211 690 94 25 og A 211 690 97 25 blive
ngdvengige afheengig af ekstraudstyr.

Bliver ovennavnte’komponenter‘ikke monteret ifm. @nhaengertreek, vil det medfgre bortfald af garanti.

Henvend de@)ﬁDeres Mercedeé\Bgnz forhandler. O‘)?
\a o o

©

031071 MONTAGEVEJLEDNING

il

10.
11.

i 2y
13.

14.
15.

Fjern de dele og monteringsmaterialer, der sidder pa traekkrogen.
Eventuelt kit pa fastgerelsespunkteme fiernes.
Fjern'matten, reservehjulet, kunststofsidepanelerne p& reservehjulet og kunststofbagpladen i bagagerummet.
Afmonte s,tﬁebeklaednlngen 1 agerummets ven a?()g hgjre side og skub denne, indtil de 2 bolte
i.bagagefummets venstre @@ hgjre side bliver syflige
Afmonter kofangeren som falger:
- fiern de 2 bolte i bagagerummets venstre og hgijre side
- de 4 mgtrikker pa bagpanelet
- de’2 bolte pa bilens underside
_ Itene pa staenklapgerne \)?
Fjern é}@ eren o (o)
For at'opna en optimal ta&ﬁ?’ng kittes hullerne (;&btterne “1" og “2” som vist pa detailtegning 2.
Afmonter den indvendige kofanger inklusive beslagene ved at fierne de 4 store matrikker fra bagpladen og
de 2 store mgtrikker ved udstgdningerne i venstre og hgjre side.
Fjern de 2 kunststofpropper til venstre og hgjre i bagagerummet.
Monter beslagene “1” og “2"ri hullerne “A” og fastgar. dem med beslagene “3” og “4” vha. boltene
M10x40 inklusive planskiver, karrosseriringe,fjederskiver og matrikker.
Monter @u\ erne “B” holtene 3@6?65 inklugive pIa@R er, karrosseriringe, fiederskiver og matrikker.
Monter strip “5” i bagagerwﬁ’met vha. boltene x30 inklusive fiederskiver.
Monter tveervangen “6” i hullerne “C” vha. boltene M10x30, inklusive fiederskiver og mgtrikker.
Monter kofangerbeslagene “7” i hullerne “D” vha. boltene M8x25, fiederskiver og matrikker.
Afmonter:den indvendige aluminiumskofanger fra de eksisterende beslag og monter den med de
eksisterende skruer og mgtrikkerne pa beslag.'7’, i hullerne “E”.

Monter ki “8” og stikdase len “9” ved hullerne s#” med boltene M12x70, fiederskiver og matrikker.
Fastw sekkrogen. Falg momenter skal i@!éges:

M8 —23Nm

M10-46 Nm

M12-79 Nm

Det er ngdvendigt at efterspeende mgatrikkerne efterca: 1000 km.

Genanbring-kofangeren ogalle ispunkt 2 t/m 4 fiernede-dele.

Bosal kan, ikke gares anhsvarli \fﬁ’mangler ved proc@ﬂet, der er opstaet som fglge af skyld eller
ukyndi vendelse af br%gaén eller en persopy han er ansvarlig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

o° o° o°
o fe) o
o o o
° ° °
N W W
o fe) o
o o A



oAl o oAl
OBS! Forskrift for Mercedes:

Ved montering av tilhengerfeste ma det monteres en annen kjglevifte med starre effekt (600 W i stedet
for 400 W).

Nar det kjgres med tilhenger skal det innbygges en yentilatormotor pa 600 W (A 801 500 44.93 eller
211 500 06 93) samt den venstre (A 211 639 01 43)70g hayté (A 211 639 04 48) stiveren il =~ 4>
bagasjerommet (detaljtegning 1). @?‘ @?‘ \

P& grunn av stiverne kan, avhengig av utrustningsgraden, anvendelse av bagasjerom-dekkene A 211
690 94 25 og A 211 690 97 25 veere ngdvendig.

Dersom de ovennevnte delene ikke monteres, blir garantien Lgyldig.

o O‘)? P
Ved eventuelle sparsmél vedrgrende det ovenneynte, ¥€nnligst ta kontaktaied Deres Merced enz
forhandler.

031071 MONTERINGSVEILEDNING
1. Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fje@ eventuelt-kitt som @étte befinne seg pe"b
festepunktene. o" o" o‘>
2. Fjern innerbekledningen, reservehjulet og sidepans[éﬁe i plast fra romn@?’for reservehjulet @?gé
bakplata i plast fra bagasjerommet.
3. Demonter sidebekledningen til venstre og til hgyre i bagasjerommet og skyv denne vekk inntil de 2
skruene pa venstre og hgyre side kommer til syne.
4. Demonter stgtfangeren pa felgende mate:
- fiern de 2 skruene fra venstre og hayre side\gp bagasjerommet \)9
- de 4 mutrene fra bakpanelet 2O (%)
- de 2 skruene pa undersiden av biléh skruene i skjermeﬁ
Ta av stgtfangeren.
5. For en optimal tetting kittes hullene i stattene “1” og “2” igjen som vist i detaljtegning 2.
6. Demonter den indre stgtfangeren inklusiv stattene ved & fierne de 4 store mutrene fra bakpanelet og-de
2 store mutrene ved eksosrgrene pa venstre og heyre side.
Fjern de 2 plasthetten pa venstre og hgyre side i bagasjerommet. @ P
7. Monter stattene “1” og “2” ved hullene “A” og fest dis: ed stottene™3” oa@) ved hjelp av sk@éhe
M10 x 40 inklusiv skiver, karosseriskiver, fiserskiver 6g mutre. © ©
Monter skruene M10 x 35 ved hullene “B” inklusiv skiver, karosseriskiver, fjgerskiver og mutre.
8. Monter bandet “5” i bagasjerommet ved hjelp av skruene M10 x 30 inklusiv fjgerskiver.
9. Monter underdelen av tilhengerfestet “6” ved hullene “C"ved hjelp av skruene M107x 30, inklusiv
fieerskiver og mutre. o
10. Monter stgtfangerstettene “7” ved hullene “D” ved-hjel @v)gkruene M8x Zsﬁ?skiver og mutre.o\)
11. Demonter den indre stgtfangeren i aluminium fra-de eéisterende stgttenez0g @?‘
monter denne med eksisterende skruer og mutre til stattene “7” ved hullene “E”.
12. Monter trekkulen “8” og platen for stikkontakten «9» ved hullene «F» ved hjelp av skruer M12x70,
fjeerskiver og mutre.
13. Fest tilhengerfestet. Bruk i den forbindelse falgende tilstramningsmomenter:
M8 —23Nm
M10 - 46 Nm oo’ o°
M12—79 Nm o c*
Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).
14. Monter tilbake stgtfangeren og alle deler som ble fiernet under punktene 2 t. 0. m. 4.
15. Bosal kan ikke stilles ansvarlig for noen mangel ved praduktetssom kan forarsakes av skjedeslas €ller
ukyndig bruk. Ansvaret er brukerens eget (paragraf, 185, Iegd 2 iden nederlandéke sivilrettslige

o°
o
o

u°
o
o

lovboken). S S S
o ° o
w° w° w°
o o (o)
o oAl o

@ s o
Obs: Mercedes-foreskrift:
Vid montering av dragkroken maste en annan, kraftigare kylarflakt monteras med en effekt p& 600W i stéllet for
400W.

For slépfunkt'kgnen, montera.in eryléktmotor av 600 watt (A 001 500 44 93 respektive A 211 500 06 93),
sedan m a in forstarknin pa vanstra-sida &)0?211 639 01 43) och forstarkningen pa hogra sidan (A
21163904 43), i baggagehyllan (detail 1.)» ©

P& grund av férstarkningarna, beroende av utrustningsgraden, det kan vara nodvandigt att anvanda
bekladningarna av baggagehyllan-A 211 690 94 25 och A 211 690 97 25.

Om dom oﬁ\@v&téende elemente\rsta inte blir montera\t)ie darefter, medfor det att garantin upphor / det skalig:
handhayafidet. 6?‘0 eq.o

Informera dig hos Mercedes-Benz handelsmannen i samband med detta.

031071MONTERINGSINSTRUKTION
1. MPacka upp’monteringssatsen,@eh kontrolleta innehaliét mot detaljbeskrivning. Om det behovs tag bort
un dsmassa runt.m ingspunkterna/i geutrymmet och under bilen.
2. Avlagsna golvmattan, reservhjulet, reservhjulets sidopaneler av plast och bagageutrymmets bakre
plastpanel.
3. Demontera sidobekladnaden till hdger och vanster i bagageutrymmet vik undan den tills du ser de 2
skruvarna till‘hdger och vanster i bagageutrymmets sidor.
4. Demontera stotfangaren sa har;
V7 Avldgsna.de 2
\3 de;# muttrarna fran balgganelen
- de 2 skruvarna under bilens botten skruvarna i sténkskarmen
Avlagsna stotfangaren.
5. Kitta halen i stoden "1” och "2” enligt detail 2 for optimal tatning.
6. Demontera stotfangarens innanméte inklusive stagen genom att avlagsna de 4 stora muttrarna fran
bakpanelen och de 2 stora muttrarna till hégér ochvanster vid avgasroren.
Avlags ade 2 plastproppar il hoger ochwvan bagageutrymmet.
7. .M @é stagen "1”.0ch 221 halen "A” och-f3 m med stagen "3” och "4” med bultarna M10x40, inklusive
l&sbrickor, planbrickor, fjaderbrickor och muttrar.
Montera bultarna M10x35 inklusive Iasbrickor, planbrickor, fiaderbrickor och muttrar i halen "B”.
8. Monterasskenan "5” i bagageutrymmet med bultarna-M10x30 inklusive fjaderbrickorna.
9. Monteraunderkroken “6%vid hélen “C” med bultarna.M10x30 inklusive fiaderbrickor och muttrar.
10. Montera &wtféngarstagen 7\X¢1 halen “D” med bultarna M8x25, fjaderbrickor och muttrar.
11! Dem@ﬂera stotfangaren @ﬁanméte av aluminm ran de befintliga stagen och montera den med samma
bultar och muttrar pa st%en 7" i halen "E”.
12. Montera kulan “8” och kontaktplattan “9” vid halen “F” med skruvarna M12x70, fjaderbrickor och muttrar.
13. Montera dragkroken. Spann med momentnyckel enligt foljande:
M8 —23Nm
M10 —-46.Nm
M12-=79.Nm @ @
Det & @8dvéndigt att'dra éz(bﬁltarna igen‘efter ﬁ@éféir 1000 km korning (enligt angivna momentangivelser).
14. Sé??ﬁlbaka stbtféngareﬁaoch alla delar som Q/%gsnades under punkt 2 tom 4.
15. Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvandaren eller genom omdomeslost
bruk av produkten av anvandaren eller en person som han bar ansvar for (art. 185, paragraf 2 i den
nederlandska_civilrattsbalken):

arna till hoger oah)yanster i bagageutrymmets sidor

o° o° o°
o fe) o
o o o
° ° °
oV oV o



\Z \Z
oo o’
© ©
Huomio: Mercedes-ohje: Asennettaessa vetokoukku pitdd asentaa toisenlainen tuuletin, jonka
teho on 600 W eika 400 W.

u°
2©

Hinaustoimintaa varten pitd& asentaa 600 wattin tuuletinmoottori (A 001 500,44 93stai A 211 500
06 93), sekd vasen vahvistuselementti (A 211 639.01 43) ja oikea vahvistuselementti (A 2117639
04 43) takakonttiin (kuva 1). u° o o

© )
Vahvistuselementtien johdosta, riippuen varusteasteesta, voidaan tarvita A 211 690 94 25 ja A
211 690 97 25 merkkisten takakontti-paallysteiden kayttoa.

Jos ylla olevia elementteja ei asenneta jalkikateen, se voijohtaatakuun katkeamiseen

Olkaa hyva ja tiedustelkaa teidan Mercedes Benz/palvel eessa. O‘)?

o°
o
o A

P

031071 ASENNUSOHJEET
1. Pura vetokoukkupakkaus ja tarkista listasta, etté kaikki@sennuksessa tarvittavat osat l10ytyvéat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista.
2. Poista sisamatto, vararengas, vararenkaan muoviset sivupaneelit ja tavaratilap¥uovinen takale\/é\)9
3. Irrota sivuverhoilu tavaratilan vasemmalta ja oikeal; lelta ja tyonné s@gﬁﬁ\%un, kunnes 69’
tavaratilan sivussa vasemmalla ja oikealla puolella olevat kaksi pulttia tulevat nakyviin.
4. Irrota puskuri seuraavasti:
- poista tavaratilan sivussa vasemmalla ja oikealla olevat kaksi pulttia
- nelja takalevyn mutteria
- kaksi auton alapuolella olevaa pulttia
5. Tiivista tukien “1” ja “2” reiét kuvan 2 osoittamalla tava&a)garhaan mahdolli@ﬁ%iviyden
varmistamiseksi. @9 @?‘
6. lIrrota sisapuskuri ja tuet irrottamalla takalevysséa olevat nelja suurta mutteria ja pakoputkien
vasemmalla ja oikealla puolella olevat kaksi suurta mutteria.
Poista kaksi muovista pulttia tavaratilan vasemmalta ja oikealta puolelta.
7. Kiinnita tuet “1” ja “2” reikiin “A” ja kiinnita ne tuilla “3” jar“4” ja pulteilla M10x40, mukaan lukien
tiivisterenkaat, runkorenkaat, jousirenkaat ja mutterit:
Kiinnita reikiin “B” pultit M10x35, tiivisterenkaat, runkore&kagt, jousirenkaat erit. 009
8. Kiinnita liuska “5” tavaratilaan pulteilla M10x30 jajousitenkailla. c* o
9. Kiinnité alakoukku “6” reikiin “C” pulteilla M10x30, jousirenkailla ja muttereilla.
10. Kiinnita puskurin tuet “7” reikiin “D” pulteilla M8x25, jousirenkailla ja muttereilla.
11. Irrota alumiininen sisépuskuri tuistaan ja kiinnita se pulteilla’ja muttereilla tukiin“7"reikien “E”
kohdalla.
12. Asenna kuulalaakeri “8” ja pistorasialevy "9 reikiin “F" pultgilla M12x70, jousirenkailla ja muttereilla. , @
13. Kirista seuraaviin momentteihin: @9.0 OQO @QO
M8 —23Nm
M10—-46 Nm
M12-79 Nm
Tuhannen kilometrin jalkeen kiristys tarkistettava.
14. Kiinnit& puskuri ja kohdissa 2-4 mainitut osat taas paikoilleen:
15. Bosalia ei voida pitéaé vastuullisena aine- tai henkilovahingista, jotka johtuvageérésta \)?
asennuksesta tai vaarasta kaytosta (artikla 185 kohéaéﬁ%gW). OQ‘O 6?‘0

o°
2©

o° u° o°
(e} o o
o oAl o
o° u° u°
o o (e}
o oAl o

8 8
Attenzione: disposizioni della Mercedes:
in conseguenza del montaggio del gancio di traino deve essere montata un’altra ventola di
raffreddamento_con una potenza superiore di 600W, invece di una ventola da 400W.

Per il funziona
44 93€ A
01 43)

nto con rimorchioeisogna inserire un Qotore di ventilatore di 600 watt (A 001 500
00 06 93)€ ne bhbagliaio (disegn @ﬂa parte di rinforzo del lato sinistro (A 211 639
parte di rinforzo del lato destro (A"21¥639 04 43).

Per le parti di rinforzo, dipendentemente dall'assortimento, puo rendersi necessaria I'applicazione
delle coperture-del bagagliaio A 211.690 94 25 e A 211.690 97 25.

Se i suddetti (a@menti non vengonsdn seguito montatidxaesto porta alla perdita di questa garanzia /
equa gestiofe. 6?‘0 6?'0

Si prega di informarsi, a questo riguardo, presso il Vostro concessionario Mercedes Benz.

031071 ISTRUZIONI DI MONTAGGI

1. Aprire I’imgﬂlaggio della struttq;ﬁ’di traino € contrkoﬂs il contenuto a fronte dell’elenco
com ti. Se necessar'ap.m’nuovere il masti @.@ protezione intorno ai punti di fissaggio.

2. Togliere il tappeto interno; la ruota di scorta, i?annelli laterali in plastica e la piastra posteriore in
plastica del vano bagagli.

3. Smontare il rivestimento laterale, a destra e a sinistra, nel vano bagagli e premerlo per staccarlo,
fino a che.i 2 bulloni sui lati destro e sinistro del vano bagagli non sono visibili.

4. Smentare il'paraurti secondo le indicazioni:
- tog|i859 2 bulloniassinis destra, suldato gal)?ano bagagli;

i4dadi del pannello pgsteriore \3

- i 2 bulloni sul lato inferiore dell'auto, i bulloni nel parafango.

5. Per una tenuta ottimale applicare del mastice sui fori dei supporti “1” e “2”, conformemente al
disegno 2.

6. Smontare il paraurti interno, gompresi i supporti, svitandosi 4 dadi grandi del pannello posteriore
ed i.2 dadi‘grandi vicino_ai'tubi di*Scarico, a destra ed'a sinistra.
Togliere i es?appucci in_plasti sinistra e/destra vano bagagli.

Fe Mon@@ supporti “1”.e 2@\2\ prossimita dei fopfﬁoe fissarli con i supporti “3” e “4” con l'ausilio dei
bulloni M10x40, comprese le rondelle, gli rondelle di carrozzeria, gli rondelle elastiche ed i dadi.
In prossimita dei fori “B” montare i bulloni M10x35, comprese le rondelle, gli rondelle di carrozzeria ,
gli rondelle“elastiche e i dadi.

8. Montare lafascia “5” nel vano bagagli con l'ausilio dei,bulloni M10x30, compresi gli rondelle elastiche.

9. Montare il gancio inferiore “6” irUvossimité dei.fori (bQon l'ausilio dei bulloni M10x30, compresi gli
rondelle@lastiche ed i dadi»© 2©°

10. ‘Montare i supporti del parﬁ’]rti “7"in prossimitéﬁ’ei fori “D” con l'ausilio dei bulloni M8x25, gli rondelle
elastiche ed i dadi.

11. Smontare il paraurti interno in alluminio dai supporti relativi e montarlo con i bulloni e dadi relativi sui
supporti “7%«in prossimita dei fori=“E”,

12. Montare la,sfera “8” e la portrapresa “9” in prossimita.dei fori “F”, con l'ausilio dei
M12x70, degli rondelle/elastichee dei dadi. @

13. Fissar@‘@ truttura di train%ﬂ ccare l'insieme wé}bulloneria alle coppie di serraggio di seguito
indicate: © ©
M8 —23Nm M10-46 Nm M12-79Nm
Verificare il serraggio di tutti i bulloni dopo i primi 2000Km di traino.

14. Rimontareilparaurti e tutti i componenti eliminati dal-punto 2 al punto 4.

15. La Bosal declina ogni responsabilita per errato.o/imperfetto montaggio del dispositivo di traino,
come pur%aer uso errato o img(gprio dello stesso.\)v

bulloni

o fe)
o o o
° ° °
N W W
o fe) o
o o A



u°
o
o

Pozor! (predpis vyrobce vozi Mercedes):
Pfi montazi zavésného zafizeni se musi chladici ventilator o vykonu 400 W nahradit silnéjSim ventilatorem
o vykonu 600 W.

Pfed uvedenim do provozu tazného médu namontujte pohon ventilatoru.o vykon
A 211 500 06 93), nadale do zavazadlového prostoru
43) a rozpérku na pravou stranu (A 211 639 04 43).@9'

Kvuli rozpérkam, podle rozsahu vybaveni, je mozné, Zze bude tfeba pouzit kryty do zavazadlového prostoru

s oznacenim A 211 690 94 25 a A 211 690 97 25.

Pokud se uvedené soucastky nenamontuji, dochazi-ke ztrétg, zaruky anebo vybgveni pozadavku pogle

zasad slusnosti. )

© o
V této otazce se informujte u Vaseho znackového prodejce Mercedes Benz.

VO o)

031071 NAVOD K MONTAZI

1.

2.

3.

10

12.

13.

14. \Z
. Firma Bosal nenese zodpovédnost za jakoukoliv z4 a}a na vyrobku zp&mb)enou nesprévn@oo
)

Podle pfilozeného seznamu zkontrolovat jednotlivé, Soucasti tazného zafizeni. Pokud je to nezbyiné,
odstranit ze sty¢nych bodl v zavazadlovém prostoru gﬁranny prostfeie%\)9
Ze zavazadlového prostoru vyjméte koberecek, ni kolo, uméloh@ € bocni panely niho
kola a umélohmotny zadni panel zavazadloveho prostoru.

Odmontujte Calounéni na levé i pravé strané zavazadlového prostoru a vytlacte je tak, aby se na
bocich zavazadlového prostoru ukazaly dva Srouby.

Demontaz narazniku:

- vySroubujte dva Srouby na levé a pravé strané za\\sazadlového prostor&9 \)9
- vy$roubujte &tyFi matice zadniho &ela PR (%) 2©
- vySroubujte dva Srouby na spodni Casti Jozu B Srouby v blatAfcich’” °

K optimalnimu utésnéni zatmelte otvory drzaku “1” a “2” (viz nakres “Detail "2”).

Odmontujte vnitini ¢ast narazniku véetné drzakd tim, Zze vySroubujete Ctyfi velké matice ze zadniho
Cela a dvé velké matice u vyfukd (vlevo i vpravo).

Odstrante ob& umélohmotné krytky v zavazadlovém prostoru (vlevo i vpravo):

K €elu pomoci $roubt M10x40 (se zavérnymi, karosarskymi a pruznymi.podlozkami a maticemi) v @
otvorech “A” pfipevnéte drzaky “1” a “2” spolu s dri@x? ” a4’ Pak zaw ujte do otvortl &,Q
drzacich Srouby M10x35 (s zavérnymi, karoséfskyﬁ‘l a pruznymi podloi?ami a maticemi).

V zavazadlovém prostoru pomoci Sroubt M10x30 (s pruznymi podlozkami) upevnéte pasek “5”.
Pomoci Sroubl M10x30 (s pruznymi podlozkami a maticemi) k otvordm “C” upevnéte pricnik “6”.

. Pomoci Sroubli M8x25 (s pruznymi podlozkami a matiéemi) k'otvorim “D” upevnéte drzaky narazniku “7”.
11.

Odmontuijte hlinikovou vnittni ¢ast narazniku od p&vodnfclviriékﬂ a pomaoci pckyodm’ch Sroubll a maa'c
ji otvory “E” pfipevnéte na drzaky “7”. o¥ o> o¥
Pomoci Sroubll M12 x 70 (s pruznymi podloikami@%aticemi) pFipevné&f‘v otvorech “F” kul&Y’y
Cep “8” a drzak na zasuvku “9”.
Tazné zafizeni zabezpecit, vSechny Srouby. Hodnoty toCivého momentu:

M8 —23Nm M10-46 Nm M12-79Nm

Po ujeti zhruba 1000 km dotahnout vSechny Srouby.a'matice na vySe uvedené hodnoty to¢ivého momentu.

Naraznik a vSechny souc¢asti vymontované podle bod( 2-4 vratte na'misto agpevnéte.

zachazenim na strané uzivatele nebo osobyza ktérou je zodpové&dny©

\)9 \)? \)9
o o o
o® @ o®
o° o° o°
o o o
o® @ o®

600 W (A-001 500744 93 a
("Be\gil 1") rozpérku aa) vou stranu (A ?6\9%39 01
o o



